

SALES OFFICE : Woosin Bldg. 7F, 646-15, Yeoksam-dong, Gangnam-gu, Seoul, 135-911, Korea
 TEL : 82-2-3420-3500, FAX : 82-2-3420-3600, E-mail : sales@dsrcorp.com, http://www.dsrcorp.com

CERTIFICATE OF INSPECTION

Cert. No. : JMC1415 Date : Apr. 17, 2013
 Purchaser : GLOBAL LIFTING GROUP Order No. : JF7706
 L/C No. : -
 P.O. No. : HES01
 B/No. : 346 (1 COIL / EA)

1. TYPE

Name of Rope : POLYESTER ROPE
 Diameter : 24 MM Construction : 3-STRAND
 Length : 250. METER Lay : MEDIUM
 Net Weight : 111. KG Twist : Z-TWIST
 Gross Weight : 112. KG Specification : MILL SPEC
 Color : NATURAL WHITE WITH ONE GREEN TRACER

2. TEST RESULTS

	Normal or Specified	Actual
Diameter	24 MM	24 MM
Breaking Strength	12,300. KGS	12,669. KGS

※ Tested according to ISO 2307 : 2010 standards

3. MATERIAL

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with

Quality Management System approved to ISO 9001 : 2008



J. S. Kim

JONG SOO, KIM
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 646-15, Yeoksam-dong, Gangnam-gu, Seoul, 135-911, Korea
 TEL : 82-2-3420-3500, FAX : 82-2-3420-3600, E-mail : sales@dsrcorp.com, http://www.dsrcorp.com

CERTIFICATE OF INSPECTION

Cert. No. : JMC1415 Date : Apr. 17, 2013
 Purchaser : GLOBAL LIFTING GROUP Order No. : JF7706
 L/C No. : -
 P.O. No. : HES01
 B/No. : 347 (1 COIL / EA)

1. TYPE

Name of Rope : POLYESTER ROPE
 Diameter : 32 MM Construction : 3-STRAND
 Length : 250. METER Lay : MEDIUM
 Net Weight : 197. KG Twist : Z-TWIST
 Gross Weight : 198. KG Specification : MILL SPEC
 Color : NATURAL WHITE WITH ONE GREEN TRACER

2. TEST RESULTS

	Norminal or Specified	Actual
Diameter	32 MM	32 MM
Breaking Strength	20,600. KGS	21,218. KGS

※ Tested according to ISO 2307 : 2010 standards

3. MATERIAL

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with

Quality Management System approved to ISO 9001 : 2008



J. S. Kim

JONG SOO, KIM
 QUALITY MANAGEMENT TEAM